OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

PXPL-86 PXPL-92
PXPL-86-92 PXPL-92-98

No. C2116 06/2010



st OUR WEBsi

S
"Ww. pronovost-ac-°
Copyright © Les Machineries Pronovost Inc., 2010

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

O OWowo~N»

11
12

Item Page
NEFOTUCTION ..ttt e et b e n e e st n e nnenn e 5
SAFBLY ettt E e R R R AR R n et nn e 6
GENEIAl SAFELY .....oeeieeeeieeee ettt e et s re et e sneere e e e e 6
SAFELY N OPEFELION ...t r e e ene s 6
Safety With MaiNtENANCE ..........ecvieeiesree e 7
SAFELY 1N TTANSPOIT ...t e ren e 7
SAFELY 1N SEOTBGE ...ttt 7
DIECAIS ..ttt R et R e n e r e nen e 8
SAFELY DECAIS ...ttt e 8
MaINEENANCE DECAIS ...t 10
ST o SRS 13
GeNEral @SSEMDIY ... et 13
R = T LU | o T PSR TRPP PRSPPI 14
BasiC Start-Up PrOCEAUIES.........coi et 14
SNOWDIOWEr QOJUSIMENT ... 15
X-PRO blade adjuStMENT .........cooiiiiieeeese e 16
IMLAINTENAINCE ...ttt b bt et b e e s et bt b st e s e e e st enenrennen e 17
R0 =0 PP R PP UR PSPPI 19
TroubI@ SNOOLING ... et 20
SPECIHTTCALIONS ...ttt b e e et b b s e e e st e r e 22
PAITS LISE ittt h R R et R e r e r e ren e 23
Snowblowers PXPL-86, PXPL-86-92 .........ccccooiiiiiieeseseeeee e 23
Snowblowers PXPL-92, PXPL-92-98 .........cccooiiiiiierese e 27
CRULE CST-7486 ...t r e 31
Semi-industrial CNUEEPSIG-7486 ..o 33
SNOWDIOWES OPEIONS ...ttt 35
Scraper blade and skid shoes for X-PRO blade ..o 33
P.T.O. Shaft 8202, 8202-1.......cccoueieirieiierieieees e 40
P.T.O. Shaft 9225-EG, 9225-1, 9569 ........cccceiiririeriirieieeese e 41
P.T.O. Shaft 9475, 9475-1, 94752 ..o 42
GEAI BOX 8251L........ceceieeeee ettt 43
GEAI BOX 9307 ...ttt 44
SPEEd rEAUCET 8348 ... .o 45
SPEEA rEAUCEN 9769 ...ttt ettt s eesreenee e 46
CYlINAEr 25TROB......c.eeeeeciertee et r e 47
CYINAEr 25JTLLS ...t 48
CYINAEr 25JTL5.5 ...t r e 49
Hydraulic Motor MLH-250 & MLH-315.......cccoiiiiieeeeee s 50
TONQUE CRAIT ...ttt ettt et eeae e eeebesaeeneeneesaeemeeneeseeareeneenennneas 51
WMVBIT@NTY ..ttt ettt e e ae e st e et e e b e e st e e ae e et e et e et e e b e enne e bt ebeennas 52






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for yearsto
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dedler.

NOW take a moment to enter the model, seria
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for afast and efficient service. Use
PRONQOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

Figure 1

MODEL: &5
SERIAL NO: &5
DATE OF PURCHASE: &




SAFETY

GENERAL SAFETY

WHEN YOU SEE THISSYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol «<SAFETY ALERT» isused in this manual and
on the safety decals on the Snowblower. It warnsyou of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation isthe best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.

It isthe owner’ s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and aways be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 51.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your handsto locate aleak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

7)

8)

9)

Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventil ated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoesfor proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make sure the P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O,, stop the engine and relieve all hydraulic pressu-
res.

11) Do not operatein excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devicesin place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals.
Thismay cause seriousinjuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visihility.

17) Always be on the lookout for objects which may enter
the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) When you activate the X-PRO BLADE make sure
nobody is behind the snowblower, because this person
could be hit in the face by the proximity indicator (Fig.
12 page 10).

20) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual .

2) Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

3) Never perform any work under the Snowblower while it
is supported only by the tractor's hydraulic system. It

must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) On public roads, use proper safety lights and check
local regulations.

2) Beadert whiledriving on the road. Never carry
passengers.

3) Alwaysdisengage P.T.O. while moving from one area
of work to another.

4) Itisrecommended to use both brake pedals
simultaneously for better control.

5) Therecommended road speed should be such asto
maintain full control over steering and braking.

6) Be careful while backing up, make sure you have good
visihility.
SAFETY IN STORAGE

1) Provide adequate supportsto prevent any accidental
overturning of the Snowblower.

2) Do not let children play in the areawhere the
snowblower is stored.

3) Lower X-PRO blade on the ground.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If adecal is damaged, lost or
illegible, install anew one. The following photos
indicate where each one must be installed.

A DANGER e
A ATTENTION

1- FOR SAFE OPERATION, FOLLOW OPERATING
INSTRUCTIONS IN OPERATOR’S MANUAL.

2- STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

3- MACHINE HAS TO BE COMPLETELY STOPPED
BEFORE STARTING TO ADJUST OR LUBRICATE.

4- KEEP PEOPLE AND PETS AT SAFE DISTANCE
FROM MACHINE.

5- KEEP ALL GUARDS AND SHIELDS IN PLACE.

TO AVOID SERIOUS INJURIES:

POUR EVITER
DES BLESSURES GRAVES:

KEEP HANDS OUT OF THIS
DISCHARGE CHUTE.

GARDER LES MAINS ELOIGNEES

1- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE
DE CETTE OUVERTURE.

LES INSTRUCTIONS DANS LE MANUEL D’OPERATION.

2- AVANT DE QUITTER LA MACHINE, ARRETER
LE MOTEUR.

3- ARRETER COMPLETEMENT LA MACHINE POUR
EFFECTUER FENTRETIEN ET ’AJUSTEMENT.

4- GARDER LES GENS ET LES ANIMAUX A UNE
DISTANCE SECURITAIRE.

5- GARDER TOUS LES ECRANS PROTECTEUR
EN PLACE. 190-07722

KEEP HANDS, FEET AND
CLOTHING CLEAR OF
ROTATING AUGER.

GARDER LES MAINS, LES PIEDS
ET LES VETEMENTS ELOIGNES
DES VIS SANS FIN.

Figure 4
(" Decal B Part no.; A101

KEEP A SAFE DISTANCE AWAY FROM DRIVE LINE
WHEN ENGAGED. MAKE CERTAIN THAT ALL
GUARDS ARE IN PLACE BEFORE OPERATING.

SE TENIR LOIN DES ARBRES D’ENTRAINEMENT
EN FONCTION. S’ASSURER QUE TOUS LES
GARDES SOIENT EN PLACE AVANT LA MISE

EN MARCHE.

KEEP CLEAR OF EQUIPMENT WHILE IN OPERATION,

SE TENIR LOIN DE CET EQUIPEMENT LORSQU'IL
EST EN MARCHE, 190-11671

Figure 2

Decal A Partno.; A102 il
Figure

-8-



DECALS (cont'd)

iy

Figure6

A\ ATTENTION

OPERATE ONLY WITH
540 rpm

POWER TAKE-OFF

N’UTILISER QU’AVEC
UNE PRISE DE FORCE
540 rpm

190-11641

Figure7

Deca C Part no.: 190-11641

If your snowblower is equipped with areduction gear
box, the decal C will be the one shown below.

A\ ATTENTION

OPERATE ONLY WITH
1000 rpm
POWER TAKE-OFF

N‘UTILISER QU’AVEC
UNE PRISE DE FORCE

1000 rpm

190-11651

Figure8
Decal C Part no.: 190-11651
Decal E in Fig. 9islocated directly on the P.T.O.
shaft. It is not visible when the safety shield isin place.
It must never be visible when you operate the
equipment.

4\ DANGER

oHIELD MISSING
DO NOT OPERATE

ENVELOPPE PROTEGTRIGE
MANQUANTE
NE PAS UTILISER

4\ DANGER

Figure 9
Deca E

Part no.: A108

-9-



DECALS (cont'd)

4\ DANGER £\

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY !

DO NOT OPERATE WITHOUT
ALL DRIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN PLACE
DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE

Figure 11

//7/ ADANGER\\\

Figurel2
Decal G

ARBRE DE TRANSMISSION

TOUT CONTACY PEUT ETRE MORYEL
RESTEZ ELOIGNE :

PEUT AGRIPPER VETEMENTS

NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DE L’ARBRE DE TRANSMISSION, DU
TRACTEUR ET DE LA MACHINE

FIXER SECURITAIREMENT LES
DEUX EXTREMITES DE L'ARBRE DE
TRANSMISSION.

S'ASSURER QUE LES ENVELOPPES

PROTECTRICES TOURNENT LIBRE-
MENT SUR UARBRE DE TRAN-

SMISSION

Part no.: A 109

Part no.: A103

AJUSTEMENT RECOMMANDE POUR
LES VALVES D’AMORTISSEMENT.
(IMPORTANT: LA PRESSION DQIT ETRE
EGALE DE CHAQUE COTE.)

* CHUTE: 1000 A 1200 PSI
* TAMBOUR ROTATIF: 1800 A 2000 PSI

ADJUSTMENT RECOMMENDED FOR
CUSHION VALVE. (IMPORTANT: THE
PRESSURE MUST BE EQUAL ON
EACH SIDE.)

* CHUTE: 1000 TO 1200 PSI
* ROTARY DRUM: 1800 TO 2000 PS!

Figure14

Decal H Piéceno.: 190-10991

Figurel5

-10 -



DECALS (cont'd)

/ ATTENTIO

POUR_UNE EFFICACITE MAXIMUM
DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-C! SELON LA
MESURE SUIVANTE.

" A ATTENTION

COULEUR NOIRE

CETTE PORTE A ETE CONGUE
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST |
POUDREUSE. RETIRER CELLE-C
LORSQUE LA NEIGE EST

COLLANTE.

COLOR BLACK

THIS DOOR WAS DESIGNED TO
COMPRESSION SPRING, ADIUST AS HELP IMPROVE OPERATOR VISION
PER FOLLOWING MEASUREMENT. WHEN OPERATING IN POWDER
N, —/ SNOW CONDITIONS. YOU MAY

Figure16 REMOVE THIS DOOR WHEN
Decal J Part no.: 190-06651 BLOWING WET SNOW.

180-07611

Figurel9
Deca K Part no.: 190-07611

e
Figurel7

180-02651

Figure20
Decal L Part no.: 190-02651

Figure 18
-11 -



DECALS (cont'd)

Figure2l Figure25

MAINTENANCE DECALS

The maintenance decals indicate the points requiring A ATT E N TI O N

lubrication. Refer to maintenance section for more
details.

CHECK OIL LEVEL
PERIODICALLY
80W90
. _ VERIFIER LE NIVEAU

Flgurez2 Part no.: A 105 D’HUILE PERIODIQUEMENT

80W90 190-11581
~=l—_ Fiqurezs
Figure23 S tno: Al0s Decdl N Part no.; 190-115981

A\ ATTENTION

CHECK OIL LEVEL
PERIODICALLY
ENDURATEX XL EP-68/220

OR EQUIVALENT

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
ENDURATEX XL EP-68/220
OU EQUIVALENT 1s0-11591

Figure24

Decal M Partno.: 100-11501 | '9ure27
-12 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 28).

3) Install P.T.O. shaft with the shear pin end onto the
3 Snowblower gear box (Fig. 29). Then attach
. safety shield support chain as shown (Fig. 30). 4
Figure28 WARNING: The telescoping tubes of the drive
shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

4) If youinstall a hydraulic cylinder on the chute
deflector, use model 25TRO08 cylinder.

5) When installing chute, grease the groove of the
UHMW dlide in order to prevent the corrosion of
the rim of the chute.

6) Install the chute rotation mechanism.

Figure30

- 13-



STARTING-UP

Figure32

Figure33

1

2)

3)

4)

5)

6)

7)

8)

9)

-14 -

START-UP PROCEDURES

Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

Lubricate al points with a good quality
multi purpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4".

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 51.

Adjust skid shoes according to ground conditions
(Fig. 31).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 32).

Make sure of a 540 RPM input to your
snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 33).

In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good

control of the rotation speed of the chute.



STARTING-UP

The PXPL snowblower has been devel opped to fit Snowblower and tractor at the same level
most three point hitch mount farm tractors. Thelifting
angle of the three point hitch varies from one model of
tractor to the other, and may affect the operation of the
X-PRO blade. Therefore in order to prevent premature
wear of the skid shoes and the scraper blade and to
keep the sides of the X-PRO blade from scratching
paved surfaces, it is essential that the X-PRO
blade be adjusted in the proper position before
putting it into service.

SNOWBLOWER ADJUSTMENT

1) Place the tractor and blower on alevel surface. If
the top link of your tractor's 3 point hitch has
several holes (Fig. 37-K), select the holeto
produce a movement similar to the one shownin
Figure 34. When there is a slope on the
ground, the snowblower's skid shoes must
remain parallel to the ground whether it is
higher or lower than the level of the tractor. It
provides a better scraping on various slopes and
avoid the bottoming of the snowblower on surfa

ces. Y ou will obtain aworking movement as 7 ”'; A
shown on fig. 35. \‘ ‘ e
=

g

Figure35
- 15 -



STARTING-UP (cont'd)

2) Lift the snowblower a couple inches and verify
that the scraper blade of the snowblower unit is
paralel to the ground. Otherwise, check your
tractor's 3 point hitch.

X-PRO BLADE ADJUSTMENT

1) Lower the X-PRO blade by stretching completely
the blade's cylinders (Fig.37-D). Lower the
snowblower until the scraper blade is acouple
inches above the ground. Make sure the X-PRO
blade is parallel to the ground. If needed, correct
by adjusting the two threaded cylinders (Fig. 37-B)

OK
i - N

Fig.36

5 2) Lower the snowblower until the blade touches the
ground. Adjust the cylinders (Fig. 37-D) to obtain a

height (Fig. 37-A) of approximately 6" for models
PXPL-86 and PXPL-86-92 and of 8" for models
PXPL-92 and PXPL-92-98. Begin the adjustment
by loosening the bolt on the cylinder yoke (Fig. 37-
J). Use a 7/8" key and then make the number of
turns necessary (Fig 37-B) to obtain the required
dimensions(Fig. 37-A).

Check that the short skid shoe (of the TIVAR or the
steel shoe for the other models) is parallel to the
ground or dlightly raisedtowardsthetractor (Fig. 37-
F).

Lift upthesnowblower and pivotthe X-PRObladeas
high as possible. The sides (Fig. 37-E) must rest on
stoppers(Fig. 37-C). A relief valvehasbeeninstalled
to protect the mechanism when the bladerestson the
stoppers. For anoptimal adjustment, tightenthevalve
adjustment screw to the maximum and then unscrew
ahalf-turn.

- 16 -



MAINTENANCE

1)

2)

3)

4)

5)

6)

8)

9

Wipe off all grease fittingswith a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

Repair or replace damaged grease fittings.

Lubricate al grease fittings every 8 hours of
operation.

Qil drive chain every 8 hours of operation.

Lubricate P.T.O. shaft as indicated bel ow:

Pull out the P.T.O. and lubricate between the two
tubes with low temperature grease. Drive line
tubes must dide easily evenin cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

Check ail level in gearbox once a month. Adjust
to required oil level as per drawing in Parts List
section. Use SAE 80W 90 ail.

Check tension of drive chain every 24 hours of
operation and adjust if necessary.

Check for tightness of bearing collars every 48
hours of operation.

Change gearbox oil once ayear. Adjust to
required oil level as per drawing in PartsList
section. Use SAE 80W 90 ail.

10) Check all nuts and bolts once a year. If necessary

use torgque chart on page 51.

11) Standard scraper blades are reversible. Reverse
when one edge is worn out.

12) For the auger drive shaft, always use agrade 5
shear bolt.

13) For the PTO shaft:

AT 540 RPM on a PTO size 80 or 90, the shear

bolt is 12 mm, grade 10.9, part number 9207.

AT 1000 RPM, the shear bolt must be changed
depending on the diameter of the bore of the shear

plateof your driveline:
a) If the boreis 12 mm, you must use a 12 mm,

grade 8.8 bolt that has been reduced to 10 mm at

the point of rupture, part number 9207-375, or
b) If the boreis 10 mm, you must use a 10 mm,
grade 8.8 bolt, part number 8218.

14) UHMW dlides do not require lubrification except at
the end of the season in order to prevent corrosion

of steel components that are in contact with the
UHMW material.

If your snowblower is equipped with the optional

speed reducer

15) After 10 working hours, the chain's adjustment (if

applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer (with chains).

16) Check oil level in speed reducer once a month.

Adjust to required oil level as per drawing in Parts

List section. Use SAE 80W90 oil.

17) Drain the oil of the speed reducer once a year.

Adjust to required oil level as per drawing in Parts

List section. Use SAE 80W90 oil.

-17 -



MAINTENANCE ON SPEED REDUCER

It isextremely important that the chain inside the chain
box istightened. A loose chain will add shocks to the
entire box (chain, sprockets, bearings and spline
couplingsto gearbox).

Instructions for speed reducer (with chains)
maintenance

This chain box has double functions.

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8".

2) Increase PTO capacity by increasing speed from
540 RPM to 1000 RPM.

PTO SHEAR BOLT

Because the PTO is running at 1000 RPM instead of
540 RPM, the shear bolt value must be changed.

AT 540 RPM on aPTO size 80 or 90, the shear bolt
is 12 mm, grade 10.9, part number 9207.

AT 1000 RPM, the shear bolt must be changed
depending on the diameter of the bore of the shear
plate of your driveline:

a) If the boreis 12 mm, you must use a 12 mm, grade
8.8 bolt that has been reduced to 10 mm at the point of
rupture. part number 9207-375, or

b) If the boreis 10 mm, vous devez you must use a 10
mm, grade 8.8 bolt, part number 8218.

ADJUSTMENT OF THE CHAIN'S TENSION

After 10 working hours, the chain’ s adjustment must
be checked. In order to do so, verify the backlash
between the input and the output shaft by turning the
input shaft in both directions while the output shaft
remains still. If thereisaplay of 10° or more, the chain
must then be readjusted asfollows:

1) Remove PTO from the chain box.

2) Unscrew the 12 bolts 5/16" dia. (item #22) from
covers (items #7 and #15) around the input shaft
on both sides of the chain box (6 bolts on each
side).

NOTE: Input shaft covers are eccentric with
outside of covers. Therefore by turning input shaft
cover, center to center distance of shafts will be
changed and thus, thiswill adjust the chain’s
tension.

3) With ahammer and a screw-driver or achisel,
gently turn both coversin the same direction until
the next hole of the cover isin line with the
threaded hole of the chain box.

IMPORTANT: Make sure that the covers
are turned in the same direction and by the
same number of holes.

Otherwise, both shafts will not be parallel and
serious damages might arise.

4) Verify the backlash between both shafts, as
described above. If the difference istoo high,
repeat the operation explained in point 3. If the
backlash is correct, reinstall the bolts and the PTO.

5) Verify the backlash every 100 working hours.
MAINTENANCE ON SPEED REDUCER

1) Check ail level in speed reducer once a month.
Adjust to required oil level as per drawing in Parts
List section. Use Enduratex EP-68/220 oil or
equivalent.

2) Change the oil of the speed reducer once a
year. Adjust to required oil level asper drawingin
Parts List section. Use Enduratex EP-68/220 ail
or equivalent.

- 18 -



STORAGE

1) Storethe Snowblower inacool, dry place. 5) Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.
3) Keep al piston rodsin the retracted position. This
will assure better protection against the elements. 7) Lubricate all points before storage.

4) Clean your Snowblower.

-19 -



TROUBLESHOOTING

PT.0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of crossjournals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations.

- Replace defective U-joints.

- Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

- Gripping or premature wear of
telescoping members.

Too much dliding under load.

Tube overlap too-short: minimum
recommended is 6".

Insufficient lubrication.
Contaminants (sand, etc.).

- Avoid raising snowblower while
in operation.

- Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

- Follow lubrication
recommendations.

- Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

- Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

- Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

- Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

- 20 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

Tractor RPM too low.

Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to aminimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the
snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to aminimum
of 540 RPM.

Make sure the snowblower is
completely empty before
reducing RPM, especialy on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.
Remove the chute access panel.

shaft.
Broken drive chain.

- Theimpeller will not turn. - Shear bolt broken on drive shaft. Replace shear bolt.
- The auger will not turn. - Shear bolt broken on drive shaft. Replace shear bolt.
- Shear bolt broken on auger drive Replace shear bolt.

Fix or replace chain.

- The chute will not turn.

| ce accumulation.
Wrong hydraulic connections.

Removeice.
Check hydraulic connections.

-21 -




SPECIFICATIONS

Snowblower model PXPL-86 PXPL-86-92 PXPL-92 PXPL-92-98
Horse power recommended min. - max. 50to 75 HP 50 to 75 HP 75to 125 HP 75 t0125 HP
Working width - snowblower 86" (218.44) 92" (233.68) 92" (233.68) 98" (248.92)
Working width - X-PRO blade 87s" (222.57) 93%s" (237.82) 933" (237.82) 994" (253.37)
Cutting height - snowhblower po. (cm) 30" (76.20) 30" (76.20) 33 3/4" (85.73) 33 3/4" (85.73)
Cutting height - X-PRO blade po. (cm) 6" (15.24) 6" (15.24) 8" (20.32) 8" (20.32)
Height - Chute base po. (cm) 365" (93.03) 36%/s" (93.03) 423)s" (107.63) 423)s" (107.63)
Impeller diameterpo. (cm) 28" (71.12) 28" (71.12) 32" (81.28) 32" (81.28)
Depth of drum po. (cm) 12" (30.48) 12" (30.48) 12" (30.48) 12" (30.48)
Impeller blades 4 4 5 5
Size of impeller shaft po. (cm) 191" (3.97) 191" (3.97) 2" (5.08) 2" (5.08)
Height - Impeller center po. (cm) 16" (40.64) 16" (40.64) 18Y4" (46.36) 18Y4" (46.36)
Impeller RPM 540 540 540 540
Number of augers 1 1 1 1
Auger diameter po. (cm) 16%>" (41.91) 16%>" (41.91) 19%>" (49.53) 19%>" (49.53)
Drive chain - auger 80 80 80 80
Oil bath sealed gear box Std. Std. Std. Std.
Chute rotation mechanism for motor Std. Std. Std. Std.
Number of shear bolts 2 2 2 2
Hitch category 2 2 2 2
Balanced impeller Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt.
Scraper blade| Std. steel - reversible Std. Std. Std. Std.
Carbon steel 1/2" x 4" Opt. Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt. Opt.
Tivar Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 4" Opt. Opt. Opt. Opt.
Adjustables Standard steel Std. Std. Std. Std.
skid shoes Carbon steel Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt.
Scraper blade & Standard steel Std. Std. Std. Std.
. Carbon steel Opt. Opt. Opt. Opt.
skid shoes on -
Y.PRO blade Tivar Opt. Opt. Opt. Opt
Stainless steel Opt. Opt. Opt. Opt.
Full flight main auger (industrial) Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt.
Deflector manuall Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt.
Bearing / ductile iron casing Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt.
P.T.0. shaft (standard) No. 6 No. 6 No. 8 No. 8
P.T.0. shaft (optional) No. 8 No. 8 No. 9 No. 9
Weight* Ibs (kg) 1822 (826) 1860 (844) 2059 (934) 2099 (952)

Hncluding PSIG-7486 chute, P.T.O. and hydraulic motor.
Design and specifications subject to change without notice.

- 22 -




SNOWBLOWERS PXPL-86 PXPL-86-92

170-03643R4




SNOWBLOWERS PXPL-86 PXPL-86-92 (cont'd)

REF.

OCO~NOORMWNNERELPR

PART #

120-05032
120-04612
140-00912
140-09492
319-38310
110-01882

8030
300-44310
130-35251
130-35262
300-36250

8149
110-01341
300-40310
130-36081
301-38280
110-26031
110-23151

9281
300-38310

UCFD208-24

Std.
300-40310
uCc208-24
FD208
140-07301
140-07291
190-07161
190-06381
110-22422
110-09532
300-34280
300-38400
110-25902
110-23162
190-02193
300-40310
190-09541
190-09542
140-20861
300-32250
110-03151
110-05491
300-32280
190-06331
190-06332
319-38325
190-07031
302-36370
160-12041

DESCRIPTION

Frame PXPL-86 ... .ttt ettt ettt
Frame PXPL-869O2 .. ...
Scraper blade reversible 1/2" X 4" X 79 3/4™ g eueuiiiiiiiiiiiiiieiee e
Scraper blade reversible 1/2" X 4" X 85 3/4™ Ig euvuiiiiiiiiiiiiiee e
Plow bolt 7/16™ NC x 1 1/2" Ig + nut & lockwasher ..........cccciviiiiiiiiiiiiiininenene.
Impeller 28" dia. 4 Dlades .....c.iuiniiie s
KEY 3/8™ X /8" X B L 2 ot
Bolt 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ......................
Inside guard (Welded) .......ouiiei e
Inside guard (DOIE) .....c.oei i
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ............cccooooiiiiiiiiiiiiiiinnns
U-Shaped UHMWV .. et a e e e aaeens
RetainiNg DraCket .......ooieiiiii e
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ...............ccoiiiiiiiiiinne.
D=3 5 (=Tt (o T PPN
Bolt 7/16" NC x 1 1/4" Ig + nylon IoCKNUL .....ceniiiiiiiiiiiiie e
AUGET PXPLA86 ..ieiii ettt ettt
AUGEE PXPL-8BO2 ... e
SProcket 80AB0 T L L/2" di8. teueuininiiii e
Bolt 7/16" NC x 1 1/2" Ig + two way IoCKNUL .......cooiiiiiiiiiiiiiiiiceceieee e
Bearing 1 1/2" + flange & grease fitting (straight) ..........cccoeviiiiiiiiiiiiiieeeeeens
Grease fitting 1/4"-28 Straight .......cuiniiiii i
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer 7/16" ..........................
BariNg L L/ 2 it e e
Flange for 4 grease fitting ........ooiiiiiiiiiiiii e
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 65" (PXPL-86)
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 71" (PXPL-8692).....
Shroud 27" X 65" (PXPL=8B) ..uuuiiiiiiiii e aeaans
Shroud 30" X 71" (PXPL-8692) ....ouiuiiiiiiiie et e e eenes
Shroud hinge 65" (PXPL-86) .....uiiiiiiiiie e e aeaaeas
Shroud hinge 71" (PXPL-8692) .....cuiuiiiiiiii ettt et e e eeenes
Bolt 5/16" NC x 1 1/4™ Ig + nylon I0CKNUL ........ooiiiiiiiii e
Bolt 7/16" NC x 3" Ig + nylon IoCKNUL .........oviniii e
PIOW PXPL=8G .. ..eeieiitiee ettt et ettt e et e e et e e e e anan
PIOW PXPL-8BO2 . ..ttt ettt e et e e eeans
ProxXimity INAICATON ......ueieii e e e e e aenes
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUT ........oeiiiiiii e
o e o T o TP
0= i - T o TP
Flap hold down 1/8" X 1™ X 10" Ig eueuiuiiiiieiee et e e e e aanas
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer ...........cccoiiiiiiiiiiiiininininn..
SKid SNOE (I8TL) o.eniniie e e
SKid SNOE (I8TL) oneniniie e
Bolt 1/4" x 1 1/4™ Ig + nylon [oCKNUL .......c.oniii e
= Te ] o = U o 1 T 1o = P
(0= 1 = Vg o e 11 o - P
Plow bolt 7/16™ NC x 1 3/4" Ig + nylon locknut ..........ccoiiiiiiiiiiiiiiiiiceee e
Stopper ShoCk abSOrDEr ...
Bolt 3/8" NC x 2 1/2" Ig + nylon loCKNUT .......c.oviiiii e
Bushing 2" i.d. X 2 1/2" 0.d. X 3 3/8" g «evivieieiii e

- 24 -

QTé
C
T a
X &
-1
-1
9
1
1
1
1
1
4
1
1
2
1
4
-1
1
4
2
10 10
8
2
2
- 2
-1
-1
8
3
-1
2
2
1
1
2
6
1
1
2
1
1
6
2
2
2



SNOWBLOWERS PXPL-86 PXP-86-92 (cont'd)

REF.

44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
70
70
71
72
73
74
75
76
7
78
79
80
81
82
82
83
84
85
86
87
88
89
90

PART #

160-12001
140-01861
8112
25JT11.5D
25JT11.5G
376-50000
358-50235
Std.
110-23243
110-23244
R3100-150
MLH-315
8369
140-09571
300-36250
110-20811
336-38000
300-38310
323-36160
110-44331
300-32220
300-38280
130-08162
300-32310
6466

9287
190-01401
26A80
59-80
140-10571
300-40280
8251
110-05311
110-12421
Std.
110-23731
8220

Std.
110-23143
300-50400
110-25873
110-23373

RSP-1/16x10 ORB

160-26511
110-07272
uC207-20
FD207
130-33221
130-33231
300-40325

DESCRIPTION QTX:

g &

g =

SRS
Bushing 1 3/4" i.d. X 2" 0.d. X L 3/16" Ig.ucuiuiiiiiiii et 2 2
SKid SNOES I0CK . ... 2 2
00 T 11 T 9 P 2 2
Hydraulic cylinder (right side) 2 1/2" x 11 1/2" stroke (see page # 47) .............. 1 1
Hydraulic cylinder (left side) 2 1/2" x 11 1/2" stroke (see page # 47) .......c........ 1 1
Flat washer 1" i.d. X 2 1/2" 0.0, . euiniiii e 2 2
Castle nut 1"-14 X 7/8" thiCK .....oeii e 2 2
CULEEr PIN 5/ 32" X 2" I tueiii et aeaa e 4 4
PIvOLINg Side (I8F1) oueniiii e 1 1
Pivoting side (Fght) ...oeie e 1 1
External retaining ring L /2" .. . 2 2
«Orbit» hydraulic motor + cushion valve ............ccoooiiiiiiiii e opt opt
Key for hydraulic MOTOr ..o e e ns 1 1
Spacer 1/8" x 1" x 3 1/4™" Ig for «Orbit» MOTOr .....ccviiiiiiiiiiiiiicicicee e 2 2
Bolt 3/8" NC X 1" Ig & 10CK WaSher .....ccviiiiiiiie e 4 4
@] o 1 >3 a0 ] { T =T U1 o] o o f 1 1
N LU A G S N PP 4 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ...............ccccooiiiiinni. 4 4
Hexagonal socket set screw 3/8" NC X 3/8™ Ig ceueuiuiuiniiiiiiiiiiiiieceeeeeeee 2 2
SProCKET O T00TN ...eie e 1 1
Bolt 1/4" NC X 3/4™ Ig + 10CK WaSher .......cooiiiiiiiiiii e 1 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ................ccooiiiiinni. 2 2
LC 0= T o PP 1 1
Bolt 1/4" NC x 1 1/2" Ig + nylon IoCKNUL .......cciiiiiiii e 1 1
Splined adaptor 1 1/4"-19 splines (Welded) .......cooiiiiiiiiiiiiiiii e 1 1
IdIer SPrOCKET HBO .....viie ettt 2 2
Chain #80 X 71" Ig (71 IINKS) . .uuniiii e e e e 1 1
ConNecting INK NO.80 .....uiiiei e e e e e e aeaes 1 1
OFFSEE INK NO.B0 .. et ee e 1 1
BaCK Plate . .niiei i e 3 3
Bolt 1/2" NC x 1 1/4" Ig —+ 10CK WaSher ......ciuiiiiiiiiii e 8 8
GRAN DOX T27D ..t e e aas 1 1
Adjustment plate for gear box + 4 nuts 1/2" NC ......coiiiiiiiiiiiicieeeeeeeens 1 1
HIiNged P.T.O. SNIOUd ....ouiiiiii e e e e e e 1 1
L0 1 I o T TS K T [ S 4 4
I 0] =T =TS ] o] o o A 1 1
Sy (0] = Lo [RS8 o] o Lo o o1 PSPPI 1 1
HITCh PIN Clip 5732 e aes 1 1
L0 0T 0 1= 0 1 (] PN 1 1
Bolt 1" NC x 3" Ig + nylon [0CKNUL ..o 1 1
Auger drive shaft x 32 5/16" PXPL-86 (including # 19 & 68) .......ccocvvvvveieenennn.. 1 -
Auger drive shaft x 35 5/16" PXPL-8692 (including # 19 & 68) ........ccceevvnenenen.. -1
Kit of 2 unidirectionals reStriCtOrS ......cc.vuiii e opt.opt.
Aluminium bronze bushing 1 1/2" 0.d. x 1 1/4" i.d. X 7/16" Ig «eevvveveiiiiiiiinannnne. 1 1
Sprocket #80 + shearplate (including n0.19, 84 & 129)........cccviviiiiiiiiiiieanns 1 1
BeariNg L A/ it 1 1
Flange for 2 grease fithing .........ouiiiiii e 1 1
ST o TeT= o] - U (= PP 1 1
Drive shaft aCCesSS Plate ......c.ieiiiiii e 1 1
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" ...........c.ccceieenen. 4 4

-25 -



SNOWBLOWERS PXPL-86 PXPL-86-92 (cont'd)

REF.

91

92

93

94

95

96

97

97

98

99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
119
120
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135

PART #

300-40280
140-14243
110-15291
300-44355
150-05961
Std.

8202
9225-1
110-23133
110-23134
300-44520
300-44550
300-44490
9269
140-10871
300-40310
9473
110-10271
8374

8375
110-25891
300-46385
Std.
110-23291
160-06511
150-00332
110-23121
376-44000
346-45000
190-02321
190-07201
190-07061
190-07211

UCFD207-20

358-50500
15855x8
140-20601
140-09401
300-32325
8380
300-38400
160-26501
160-03942
150-07971
9355-06-06
300-34280
150-12741
9406-06-06

DESCRIPTION QTY
(&)

g &

g &

&

Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer 7/16" .......................... 4 4
B-POINTS SIAE DA .t 2 2
L (05T T YU o] o o o PPN 1 1
Bolt 5/8" NC x 2 1/4™ Ig + nylon loCKNUL .........coiiiiiiiii s 2 2
Pin category 2 (TOP liNK) «..eue e 1 1
I T o T 0 G I3 2 3 3
P.T.O. Shaft TBO ... et e e eaeane 1 1
L I = o - i I = O P opt.opt.
Left lower NITCh ... e 1 1
RIGhT IOWET NITCH e e e e 1 1
Bolt 5/8" NC X 5" Ig & nylon IoCKNUT ..o 2 2
Bolt 5/8" NC x 5 1/2" Ig + nylon loCKNUL .........ooiiiiiiiiii e 2 2
Bolt 5/8" NC x 4 1/2" Ig + nylon loCKNUL .........cooiiiiiiii s 2 2
g T 1 1= T (o] Y 2P 2 2
3-points hitch reinforcement ... ... 1 1
Bolt 1/2" NC x 1 1/2" Ig + nylon loCKNUT .......coviiiii e 2 2
(070] g a] o] £=TS1ST (0] g T o 1T S 1 1
Threaded tube for idler adjustment ........c.coiiii e 1 1
Adjustable clamp fastener (welded) .......c.oeiiiiiiiiii 1 1
Hook for adjustable clamp fastener (welded) .......ccooviiiiiiiiiiiiiiiiiiceeee 1 1
Side Shaft QUATT .....e e 1 1
Bolt 3/4" NC x 2 3/4™ Ig + nylon loCKNUT .......c.oeiiiiii e 2 2
Grease fittiNg 90 L. 2 2
Threaded rod for idler adjustment + nut 7/16" NC.......cocoviiiiiiiiiiiiiiieieeeen, 1 1
Spacer 3/4" i.d. X L 1/4" 0.d. X 3/ 1g e eneiiiiee et 2 2
o | L= o Lo S o 1o S 1 1
o =T PP 1 1
Flat WasSher B/8" .. .. e 1 1
Nylon locknut 5/8™ NC thin ... e e e 1 1
Hose 3/8" x 55" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ..............ceenenennnn... - 2
Hose 3/8" x 52" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ..............ceenennnnnn... 2 -
Hose 3/8" x 65" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ..............ceenenenennn... - 2
Hose 3/8" x 62" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ..............ceenenenennn... 2 -
Bearing 1 1/4" + flange with 2 grease fitting ..........cccoieiiiiiiiiiii e 1 1
Castle Nut 1"-14 X 9/16" thiCK ......ouiniiii i 2 2
T AdAPLOr 172" SWIVEL ..ueiiie e 3 3
AV ARSI o] oL g (4 T © ) S 1 1
Plate 1/4" X 2" X 4 B/ LB" ... e 1 1
Bolt 1/4" NC x 1 3/4"™ Ig + nylon loCKNUL .......couiiiiii e 2 2
Relief valve 172" (RL-50) ...ouiiiiiie e e aeeaens 1 1
Bolt 7/16" NC x 3" Ig + nylon [oCKNUL ... 2 2
Aluminium-bronze bushing 1 1/2 0.d. x 1 1/4i.d. X 5/8"Ig .cccevviiiiiiiiiiiiiannn, 1 1
Spacer 1 5/8" 0.d. x 1 1/4™ i.d. X 5/32" thicknessS ..........cocvviiiiiiiiiii e 2 2
Washer 1 1/4" o.d. x 1/2" i.d. X 17/32" thiCKnesS.........coeiiiiiiiiiiiiiieeen, 2 2
EIDOW 45° 3/8™ SWIVE ... 2 2
Bolt 5/16™ x 1 1/4" Ig + nylon locknut & flat washer .............cooiiiiiiiiiiiinn, 7 8
Sturdy flat Washer 7/ 016" ... .. 4 4
EIDOW Q0 3/8™ SWIVE ... 2 2

- 26 -



SNOWBLOWERS PXPL-92 PXPL-92-98

170-03601R5

1oy
Lo
o

A

@
@ Lo, A il 77 o
® ®

\ VAN
A @
\

S KeRd

e ; Y N
& @8 LLY ,A\\ ‘
@ ’/>> y © \ S
S ) =t (v
£/ }‘ E@ AC g ‘
RS/ /
S AANNY

// SN
/
7N/

HYDRAULIQUE




SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

QOO ~NOUMWNNEPER

NRPRRRRRRRRRR
QOUOWNOUUANWNIER

21
22
23
23
24
24
25
25
26
27
28
28
29
30
31
32
33
34
35
36
37
38
39
40
41

PART #

120-05051
120-04851
140-00812
140-00832
319-38310
110-25372
9285
300-44310
130-39541
130-39551
300-36250
8149
110-01341
300-40310
130-39581
301-38280
110-25991
110-25361
9281
300-38310

UCFD208-24

Std.
300-40325
uC208-24
FD208
140-07291
140-06431
190-07221
190-02522
110-09532
110-23222
300-34280
300-38400
110-25962
110-25392
190-02193
300-40310
190-02221
190-02222
140-06161
300-32250
110-04521
110-04531
300-32310
190-07302
190-07301
319-38325
190-07031

DESCRIPTION QTY

5 §

z &

n o
Frame PXPL-O2 ... s 1 -
Frame PXPL-O298 ... -1
Reversible scraper blade 1/2" X 4™ X 84 1/2" 1Q «euieiiiiiiiiiiii e 1 -
Reversible scraper blade 1/2" X 4™ X 90 1/2" 1Q «uenuiniiieiiiiiieeiee e -1
Plow bolt 7/16™ NC x 1 1/2" Ig + nut & lock washer ..............ccccooiiiiianin. 9 9
Impeller 32" dia. 5 hlades ... ..o 1 1
Y A/ 20 X L 2 X A e 1 1
Bolt 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer .................... 1 1
Inside guard (Welded) ... s 1 1
Inside guard (DOITEd) ... 1 1
Boulon 3/8" NC x 1" Ig + nylon locknut & flat washer .................cocooiiiiiit, 4 4
U-shaped UHMWV ... e e 1 1
Retaining braCket ... ..o 1 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer .............cc.coocoviiiiians, 2 2
D=7 1[0 o ) S PP PPN 1 1
Bolt 7/16" NC X 1 1/4™ Ig + nylon [0CKNUL .....c.iniiiiiei e 4 4
AU P X P -0 e 1 -
AUGEN PXPL-O208 ... -1
SProCcket BOABO0 T L L/2" di@. «eueneniee et 1 1
Bolt 7/16" NC x 1 1/2" Ig + twoway locknut ... 4 4
Bearing 1 1/2" + flange & grease fitting (straight) ..., 3 3
Grease fitting 1/4"-28 Straight . ... 10 10
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" ............c..ccceoee. 8 8
Bearing L /2 e 3 3
Flange for 2 grease fitting ........cooieiiiiii e 3 3

Back plate for shroud hinge and stationary hold down 1/4™ x 1" x 71" (PXPL-92) 2
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 77" (PXPL-9298) -

Shroud 35" X 71" (PXPL-92) ... e 1
Shroud 35" X 77" (PXPL-9298) ....uiiiiiiat et -
Shroud hinge 71" (PXPL-92) .. .. 1
Shroud hinge 77" (PXPL-9298) . ...t -
Bolt 5/16" NC x 1 1/4™1g + nylon IoCKNUE ... 8
Bolt 7/16™ NC x 3" Ig + nylon [oCKNUT ..o 3
PIOW PXPL-O2 ..ttt e et 1
PIOW PXPL-O298 ... ittt ettt eaas -
ProxXimity INAICATON ... et e e e aes 2
Bolt 1/2" NCx 1 1/2" Ig + nylonlocknut..........ooiiiiii e 2
RGNl et e 1
=) 0 T o PP 1
Flap hold down 1/8" X 1™ X 10" Ig .. ueueeinieae e e 2
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer ..., 6
SKIA SNOE (18F1) . e 1
SKId SN0 (FIgNL) e e e 1
Bolt 1/4" x 1 1/2"™ Ig + nylon IoCKNUT ... e 2
Righthand guide ... e 1
Lefthand QUIdE ... e 1
Plow bolt 7/16" NC x 1 3/4" Ig + nylonlocknut ... 6
Stopper ShOCK @abSOIDET ... e 2

NOFRPFEPNPFPFRPONRPEPEPNNPE: WOF « i N,



SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
7
78
79
80
81
82
82
83
84
85
86
87
88

PART #

302-36370
160-12041
160-12001
140-03361
8112
25JT15.5D
25JT15.5G
376-50000
358-50235
Std.
110-25423
110-25424
R3100-150
MLH-315
8369
140-09571
300-36250
110-20811
336-38000
300-38310
323-36160
110-44331
300-32220
300-38280
130-08162
160-07311
140-20601
140-09401
6467
140-10761
300-44310
9307
110-05281
110-12541
Std.

9462

8220

Std.
110-25381
300-54460
110-18252
110-18262

RSP-1/16x10 ORB

160-06901
110-18242
300-32325

8380
130-39271

DESCRIPTION QTQ(O

8 8

g &

S
Bolt 3/8" NC x 2 1/2" Ig + nylon locknut ........ ..o 2 2
Bushing 2" i.d. X 2 1/2" 0.d. X 3 3/8" 1Q «ueuiniiiiei e 2 2
SKid SNOES TOCK ....eeeiee e 2 2
Cran d’arr@t POUr PAtin ...t 2 2
LOCK PIN A A e e 2 2
Hydraulic cylinder (right) 2 1/2" x 15 1/2" stroke (see page #48) .......cccceevnn... 1 1
Hydraulic cylinder (left) 2 1/2" x 15 1/2" stroke (see page #48) ......cceeeuennnnnn.. 1 1
Flat washer 1™ i.d. X 2 1/2" 0.0, .cuuinieii e aee 4 4
Castle NUt 1"-14 X 7/8" thiCK ....cueeeee e 2 2
CULEEr PIN 5/3 2" X 2 I et 4 4
Pivoting Side (16F1) ..o 1 1
PIvOting SIAe (FGNT) .o 1 1
External retaining ring L 1/ 2 .o 2 2
«Orbit» hydraulic motor + cushionvalve ........ ... opt opt
Key for NydrauliCc MOTOr ... ... e 1 1
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOtOr ...........ceeevvueeeiiiieeeiiieeeeiie e, 2 2
Bolt 3/8" NC x 1" Ig ++ lock Washer ... 4 4
(@] o]] >3 a1 o) o] gE=TU o] o ] o AR PP 1 1
[N 8 o G N PP PPN 4 4
Bolt 7/16™ NC x 1 1/2" Ig + nylon [oCKNUE ... 4 4
Hexagonal socket set screw 3/8"™ NC X 3/8" 1g ...ueueuiiiiiiiiiiiiie e 2 2
SProcket Qt00th ... ... 1 1
Bolt 1/4" NC x 3/4" Ig + loCK WasSher ..o 1 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer.............c.c.ooiiianii. 2 2
L1 = (o PP PP 1 1
Aluminium-bronze bushing 1 1/2"i.d.x1 7/8"0.d. X1 1/4™Ig «..eeeiviiiaanne. 1 1
Valve SUPPOIT (RL-50) ..ouiniiiii e e e e e aeaeaaens 1 1
Plate 1/4™ X 2" X 4 B/ LB ... e 1 1
Splined adaptor 1 3/4"-20 splines (Welded) ........ccvuiiiiii s 1 1
BaCK Plate ... 3 3
Bolt 5/8" NC x 1 1/2" Ig + I0CKWASNEr ....ceiiii e 8 8
GAI DOX T 27 e 1 1
Adjustment plate for gear box + 4 nuts 1/2" NC ..o 1 1
HINGed P T O SNIOUd ... e 1 1
ROI PIN 5/L6™ X 2" 1 ettt e 4 4
Y Te] =0 (<R ] o] o] o AP PP 1 1
S (0] = ToTST0 o] oo ] o of o] NPT 1 1
HItCh Pin Clip 5/ 32 e 1 1
LI o L1 ] PP 1 1
Bolt 1 1/4" NC x 4" Ig + nylon IoCKNUL ..o 1 1
Auger drive shaft x 34 7/16" PXPL-92 (including # 19 & 70) ......cceieieiiianennnnn. 1 -
Auger drive shaft x 37 7/16" PXPL-9298 (including#19 & 70) ........coceienennn.. -1
Kit of 2 unidirectionals reStriCtOrS ........cvuieiiii s opt.opt.
Aluminium-bronze bushing 1 3/4™ i.d. X 2" 0.d. X 1/2"1g «.oeiiiiiiiiiiiiieiea 2 2
Sprocket #80 + shearplate (includingno.19,84and 67) .........cccoevieieiniananen.. 1 1
Bolt 1/4" NCx 1 3/4" Ig + nylonlocknut..........ooiiiiiii e 2 2
Relief Valve L1/2" (RL-50) ..uiuiuiiieeie e e 1 1
SPACEI PIALE .. e 1 1




SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

89

90

91

92

93

94

95

96

97

97

98

99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
119
120
120
121
121
121
122
123
124
125
126
127

PART #

130-39261
300-40325
300-40280
140-15451
110-15201
300-46400
150-05961
Std.
9225-EG
9475
110-15213
110-15214
302-46580
302-46610
300-46550
9269
140-15461
300-38400
9688
110-01071
8374

8375
110-25431
150-07971
Std.
110-01063
160-06511
150-00332
110-01052
376-44000
346-45000
190-07251
190-07281
190-07261
190-07061
190-07271
26A80
59-80
358-50500
15855x8
300-34310
9287
300-34280
150-12741

DESCRIPTION QTY

5 8

s g

o o
Drive shaft aCCeSS Plate .....c.eeiii e 1 1
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut thin & flat washer 7/16™ ................... 4 4
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer 7/16" ............c..cc.cce..e. 4 4
B-POINTS SIAB DAY ... 2 2
HOSES SUPPOIT . . ettt et ettt ettt e e a e 1 1
Bolt 3/4" NC x 3" Ig + nylon locknUL ... ..o 2 2
Pincategory 2 (top lINK) ... 1 1
LYNCH PIN /A" X L B A e 3 3
P.T.O.Shaft T8O ...ttt 1 1
P T.0.Shaft TOO .. e opt.opt.
Left IOWEr NITCRN ... e 1 1
RIGhtIOWEr NitCh ... e e 1 1
Bolt 3/4" NF x 6" Ig + nylon [oCKNUT ... 2 2
Bolt 3/4" NF x 6 1/2" Ig + nylon IoCKNUT ..o 2 2
Bolt 3/4" NC x5 1/2" Ig + nylonlocknut ... 2 2
PIN CALEOOIY 2 ..o et 2 2
3-pointshitchreinforcement ... ... e 1 1
Bolt 7/16™ NC x 3" Ig + nylon [0CKNUT ..o 2 2
(0] 10 0] (=11 (0] 0 1] o] [T [ PP 1 1
Threaded tube for idler adjustment .........coooiiiii e 1 1
Adjustable clamp fastener (welded) ...... ..o 1 1
Hook for adjustable clamp fastener (welded)..........coviiiiiiiiiii s 1 1
Side shaft QUANT ... e 1 1
Washer 1 1/4" 0.d. x /2" i.d. X 17/32" thicK.......coeiiiiiiie, 2 2
Grease fittiNg G0 ... e 2 2
Threaded rod for idler adjustment + nut 7/16" NC .........ooiiiiiiiiiiiiiiiiieeeeene 1 1
Spacer 3/4"1.d. X L 1/4™ 0.d. X /A" 1Q c e 2 2
o | [=T g ed (=3 TS o] o RPN 1 1
16 ] L= PP PP 1 1
Flat Washer B/ 8" ... 1 1
Nylon ocknut 5/8" NC Thin ... e 1 1
Hose 3/8" x 53" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ............c..cevevnenenn. - 2
Hose 3/8" x 50" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ................cenevnenenn. 2 -
Hose 3/8" x 68" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 .............c..cevennenenn. - 2
Hose 3/8" x 65" Ig + 1 fitting 6U-106 + 1 fitting 6U-108 ...............cenevnenenn. 2 -
Chain #80 X 75" Ig (75 lINKS) . enen i e 1 1
Connecting liNKNO.80 ... .. e 1 1
OFFSEtIINKNO.8O ...ttt 1 1
Castle NUE 1"-14 X 9/16" thiCK ....ceeeieii e 2 2
T adaptor 1/2" SWIVEL ... 3 3
Bolt 5/16" NC x 1 1/2"Ig + nylon IoCKNUE ... 1 1
SPIOCKETHBO ..t 2 2
Bolt 5/16™ x 1 1/4" Ig + nylon locknut & flat washer ..............coooiiiiiiiiiinnn, 8 8
Sturdy flat Washer 7/ 16" ... .. e 4 4

-30 -



CHUTE CST-7486

170-03271R1

-31-



CHUTE CST-7486

REF.

CO~NOOUORAWNLE

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TRO8
6004

Std.
RSP-1/16x06 NPT
RSP-1/16x08 NPT

DESCRIPTION QTY
CULE DASE ... 1
ChUute deflECTOr ... 1
o Tl Qo 1 0 I 2 (1 P opt.
Cotter PIN 1/8™ X LM I e e 3
Chute defleCtor PIN ... e e 1
Cotter Pin 5/32" X 2" 10 (2) eueneeaeae e opt.
Chute adjusting rO0 (L) .. uuenee et et e s opt.
Chute adjusting TUDE (L) «.cueeie et opt.
MoUNtiNG SUPPOIT PIATE .. ... e ee e 1
Bolt 1/4" NC x 1" 1g. + nylon 1oCKNUL ... 2
HOSES MOUNTING Plate . ... e ee e 1
Manual teleSCOPIC TUDE ... .. opt.
Hose support for deflector Cylinder ....... ..o e opt.
L3177 10T [T PPN opt.
CleVvis PiN 1™ X 3 1/8™ 1g (2) «eueueneeineee e opt.
HaITPIN COTEEE 778 (A) e e eas opt.
Kit of 2 unidirectionals reStriCtOrS .......c.ouiuieieii e eene opt.
Kit of 2 unidirectionals reStriCtOrS .......c.ouiuieieii e eene opt.

-32 -



SEMI-INDUSTRIAL CHUTE PSIG-7486

170-03395

-33 -



SEMI-INDUSTRIAL CHUTE PSIG -7436

REF.

QUOUoo~NOOUMWNLE

NNNNNRPRRRRRRRRR
WWNRPROOONOOUDMWNR

PART #

110-45361
110-22521
110-22511
140-14041
110-45611
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

RSP-1/16x06 NPT
RSP-1/16x08 NPT

DESCRIPTION QTY
CNULE DASE .. 1
LoWer ChUte defleCtor .. ... 1
Upper ChUute defleCtor ... .. ... e 1
(©70] 1 1= o1 1 o ] o o N PP 2
ACCESS PANEI <. e 1
Adjustable clamp fastener (Welded) ... ... 1
Spacer for CONNECHING IO ... ... e 2
J AT 2 ] =T PP PPN 2
[ [T R o] o o] o N PR 1
Bolt 1/4" NC X 1™ g + nylon loCKNUL ... e 2
HOSE NOIAAOWN ...ttt 1
[0 T3 1 o[ I I 2 S (o ) I PP opt.
Bolt 1/2" NC x 2 3/4" Ig + nylon lock nut & washer ..., 2
Grease firtting 1/4"-28 straight ..o 8
Cotter PiN 5/32" X 2 I (2) «u et opt.
Chute adjusSting tUDE (L) ... ueuee ittt e e e aaas opt.
(O3 oTUL (== To | TUES] a gV [ o To I (I PP opt.
Manual teleSCOPICTUDE ... .o e opt.
Hose support for deflector CYlINAer ... e opt.
L3 1o L= PP opt.
Clevis PIN 1" X 3 L/8" 1G (2) wueueeie e e e e e e opt.
HaITPIN COTEEE 778 (A) e e eas opt.
Kit of 2 unidirectionals reStriCIOrS ... ... e opt.
Kit of 2 unidirectionals reStriCIOrS ... ... e opt.



SNOWBLOWER'S OPTIONS

170-03673

-35-



SNOWBLOWER'S OPTIONS

REF.

O© 0000 ~N~N~NNOOOOoOOOOUITOIEDRDWWWWNE PP

NN R R R ERR R R R R RRRR R e
PP OO WOWWOWOWOWMNNNNOOOODU~WNRFPO

PART #

140-04071
140-13131
140-04081
140-04091
319-38325
140-04131
140-13141
140-04141
140-04151
110-05501
110-05511
110-04681
110-04811
190-01311
190-05681
190-01331
190-01321
140-03971
140-13151
140-03991
140-03981
110-08321
110-20581
110-10391
110-10381
319-38370
300-40280
130-16683
300-40310
8348
110-12961
8202-1
140-15021
140-15031
140-15041
140-15051
333-40310
333-40340
319-38310
319-38325
110-24811
110-24831
110-24812
110-24832
110-32861
110-32871
110-32862
110-32872

DESCRIPTION

PXPL-86-92

PXPL-86
PXPL-92

Scraper blade (hard. steel, not sharpened, reversible
Scraper blade (hard. steel, not sharpened, reversible
Scraper blade (hard. steel, not sharpened, reversible) 1/2" X 4" X 84 1/2" ......cooevivvererenerninnenns
Scraper blade (hard. steel, not sharpened, reversible) 1/2" X 4" X 90 1/2" ......cooevivvereircineininnenns - -
Plow bolt 7/16™ NC x 1 3/4" Ig + nUt & I0CK WASHET ........c.cvreeiieiiininiininicnese s 8 9 9

12" XA"XTI3IA" oo, 1
12" X 4" X85 3/4™ ..o, .

PR

_——— = =
PR

Carhon steel skid shoe (left side)
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 79 3/4"
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 85 3/4"
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 84 1/2"
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 90 1/2" -
TIVAR blade bolting plate 1/4" X 2" X T 3/A™ ..ottt 1 -
TIVAR blade bolting plate 1/4" X 2" X 85 3/4™ ...t -1 -
TIVAR blade bolting plate 1/4" X 2" X 84 1/2" ...t - -1
TIVAR blade bolting plate 1/4" X 2" X 90 1/2" ..o - -
TIVAR blade holder 3/8" x5 1/2" x 79 3/4"
TIVAR blade holder 3/8" x 5 1/2" x 85 3/4"
TIVAR blade holder 3/8" x5 1/2" x 84 1/2"
TIVAR blade holder 3/8" x5 1/2" x 90 1/2" -
Plow bolt 7/16™ NC x 2 1/2" Ig + nut & 10CK WAShET ........c.cuierieriineiiniieie e 9
Bolt 1/2" NC X 1 1/4™ Ig + 10CK WASHET ...t 4
Mounting plate for speed reducer 1000 @ 540 -
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat WaSher (X) ........ceeerrrerreeneeiieereieireineseireineins 4
Speed reducer 1000@540 "triple ChAIN" ..o -
PTO shroud for speed reducer L000@540 ........c.coeeerrreeieeniereinsineiseineiseiseesssessessensees 1
P.T.0. T60,QD 1 3/8"-21 Splines, SBI L 3/8"-6 .....ovrvurrerrerrererneirneiieriesiseeseiseinnes -
Stainless steel scraper blade (not sharpened, reversible) 1/2" x 4" x 79 3/4"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 85 3/4"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 84 1/2"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 90 1/2"
Hex. socket head set screw 1/2" NC x 1 1/2" Ig (stainless steel)+ nut & lock washer -
Hex.|I socket head set screw 1/2" NC x 2" Ig (stainless steel)+ nut & lock washer ....................... - - opt.

Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock washer 8 9 -
Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer - -9
Stainless steel skid shoe (right) 1 1 -
Stainless steel skid shoe (right) - -1
Stainless Steel SKid SHOB (IEFL) ........vvrveeereieireecireisee e 1 1 -
Stainless Steel SKid SHOB (IEFL) ........vvrveeereieireecireisee e - -1
Skid shoe (left side) With Carbide SOIE ... 1 1 -
Skid shoe (left side) With Carbide SOIE ... - -1
Skid shoe (right side) With Carbide SOIE ...........c.overerierieririniieeee e 1 1 -
Skid shoe (right side) With Carbide SOIE ...........c.ovrierienieririii e - -1

<

QT

PXPL-92-98

opt.



SNOWBLOWER'S OPTIONS

22
23
24
25
26
27
28
29
30
31
32
33
33
33
33

130-67491
300-40250
Std.
300-40700
130-84951
9769
150-14941
130-84911
130-84912
110-45772
110-45771
9569
9569-1
9475-1
9475-2

P.T.0. ShrOUT FOr FRAUCET .....vvveeresiis s
Bolt 1/2" NC X 1" 1g + 10CK WASHET ..ot
LYNCPIN L L/ X L BJA" ottt
Bolt 1/2" NC X 8" 1g + NYION TOCKNUL ...
P.T.0. shroud mounting plate
Speed reducer 100/555 (gears) PRH-30M-2 .........ccoeuuiniiniininiieieieseiseieississss s
SPACET LA™ QIAX BIA"1Q vttt
Support for reducer (left side)
Support for reducer (right side)
Skid shoe (left Side) With ROCKIEC SOIE ........cuuceururiieciriiniieie e
Skid shoe (right side) With ROCKEEC SOIE .........vuevrvreeeecireeeee e
P.T.0.T80,QD 1 3/8"-21 splines, SBI 1 3/4"-20
P.T.0.T80,QD 1 3/8"-20 splines, SBI 1 3/4"-20
P.T.0.T90,QD 1 3/8"-21 splines, SBI 1 3/4"-20
P.T.0.T90,QD 1 3/8"-20 splines, SBI 1 3/4"-20

-37-

PXPL-86

PXPL-86-92

PR PRPRPRPRPRPRRPRPPEARPRERNDNDRE PXPLI2

PR PRPRPRPRPRPRRPRRFPEAREPRESNDNDRE PXPL92-98




X-PRO BLADE'S OPTIONS

170-03661R1

PXPLTV

STANDARD
PXPLHD
PXPLST

-38-



X-PRO BLADE'S OPTIONS

SCRAPER BLADE & SKID SHOE (Standard steel)

REF. PART #  DESCRIPTION QTY
Standard 86 92 98
1 319-38310 Plow holt 7/16" NC x 1 1/2" Ig + Ut & I0CK WASNEF .....c.cvvcvieiieicecscsee e 6 6 6
2 319-38340 Plow bolt 7/16" NC x 2" Ig + nut & lock washer ............ 6 6 6
3 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon locknut..........ccccoverinennen. 8 9 10
5 140-15811  Standard steel scraper blade 1/2" x 4" x 80 1/2" Ig 1 - -
5 140-14391  Standard steel scraper blade 1/2" x 4" x 86 1/2" Ig 1 -
5 140-15471  Standard steel scraper blade 1/2" x 4" x 92 1/2" Ig -1
6 110-22284  Standard steel skid shoe (right) 1 1 1
9 110-22283  Standard Steel sKid S0 (IEft) .......c..cveueiriiirirc e 1 1 1
SCRAPER BLADE & SKID SHOE PXPLHD (CHT360 steel)
REF. PART #  DESCRIPTION QTY
PXPLHD 86 92 98
1 319-38310 Plow holt 7/16" NC x 1 1/2" Ig + nut & lock washer 6 6 6
2 319-38340 Plow bolt 7/16" NC x 2" lg + nut & lock washer 6 6 6
3 300-38310 Bolt 7/26" NC x 1 1/2" Ig + NYION TOCKNUL ..o 8 9 10
4 130-40991  CHT360 steel scraper blade 1/2" X 4™ X 80 1/2" 10 ...ccuuevuurvemeereerneeieeineeeeeeeesessseesse s ssesenns T - -
4 130-41001  CHT360 steel scraper blade 1/2" X 4" X 86 1/2" 10 .....cvveueereereerreeeeeneeeeeseesesieeesees e -1 -
4 130-41011  CHT360 steel scraper blade 1/2" X 4" X 92 1/2" 10 ....ovvereereeieiireeneieneeeeiseesessseeee e - -1
7 110-23534  CHT360 Steel SKid SNOE (FIGNL) .....ucvueeriereecieieiscieei et 1 1 1
8 110-23533  CHT360 Steel SKidl SN0 (IEFL) .....vuveueeieieiiiiie et 1 1 1
SCRAPER BLADE & SKID SHOE PXPLTV (TIVAR)
REF. PART #  DESCRIPTION QTY
PXPLTV 86 92 98
10 327-38325  Hexagonal socket head set screw 7/16" NC x 1 3/4" Ig + nUE (ENIN) ...covveioienirnineee s 6 6 6
11 319-38310 Plow bolt 7/16" NC x 1 1/2" Ig + nUEt & [0CK WASET .........cveveiereiciricsieeessse e 6 6 6
12 319-38370 Plow bolt 7/16" NC x 2 1/2" Ig + NUE & [0CK WASHET .........cveveiireicirieisee e 4 4 4
13 319-38340 Plow bolt 7/16" NC X 2" Ig + nut & I0CK WASHET .......c.cveiceeicrcce e 2 2 2
14 140-08831 TIVAR skid shoe holder 5/16" X 1 1/4" X L1 5/8" I c..vuvvvivieierieieeeesssiesss e sssians 2 2 2
15 190-03352  TIVAR SKid SN0E 11 5/8"™ Ig (FIGNL) ....vvvvueerrersrcreseesseeesesiseesseessssssess s 1 1 1
16 190-03351  TIVAR SKid Sh08 11 5/8" IG (IEL) ...ouvvvrivercrereeiserieees st 1 1 1
17 190-07171  TIVAR scraper blade 1" X 3 1/4" X 87" 10 ceuucvuuveeereireeireeseeeeessessseessee e ssssssssssessssss st ssssesssseen 1 -
17 190-02402  TIVAR scraper blade 1" X 3 1/4" X 93" 10 ...ucvuureueereererieesseeeeesesseessee et ssssssssessssss st ssssensssees -1 -
17 190-02312  TIVAR scraper blade 1" X 3 1/4" X 99" 10 ....ucvuureueerrererireeseeeeesesseessee s sssssssssesssss s ssssssensssees - -1
18 130-40591 Holder 83 3/16" Ig for TIVAR scraper blade 1 -
18 130-40601 Holder 89 3/16" Ig for TIVAR scraper blade -1 -
18 130-40631 Holder 95 3/16" Ig for TIVAR scraper blade - -1
19 300-38355  Bolt 7/16" NC x 2 1/4" Ig + nylon locknut ............coerevreence. 8 9 10
20 140-08842 TIVAR skid shoe holder 5/16" x 1 1/4" x 6 7/16" Iy 2 2 2
21 190-03364  TIVAR SKid Sh0E 6 7/16" 1g (TIGNT) ....vvvucverserereeesceiieesseesses st 1 1 1
22 190-03363  TIVAR SKidl Sh0E 6 7/16" 1 ([EFL) .....vvvmvverrirercrisriieeise i 1 1 1
SCRAPER BLADE & SKID SHOE PXPLST (Stainless Steel)
REF. PART #  DESCRIPTION QTY
PXPLST 86 92 98
1 319-38310 Plow holt 7/16" NC x 1 1/2" Ig + nut & lock washer 6 6 6
2 319-38340 Plow holt 7/16" NC x 2" Ig + nut & lock washer ............ 6 6 6
3 300-38310 Bolt 7/26" NC x 1 1/2" Ig + NYION TOCKNUL ..o 8 9 10
23 130-42811 Stainless steel scraper blade 1/2" X 4™ X 80 1/2" 17 ..vevvvvieriersrsieresssssesesssssssesesessessessessessessessens 1 - -
23 130-42821 Stainless steel scraper blade 1/2" X 4™ X 86 112" 17 ..vvvvvvieriersisieresssssesesssssssesesssssssessessessessessens -1 -
23 130-42831 Stainless steel scraper blade 1/2" X 4™ X 92 112" 17 ..ovvvvvvieriersreieresssssesessssssesesssssssessessessessessens - -1
24 110-26872 Stainless Steel SKIt SNOE (FGN) .......cvviveieeiiieeie e 1 1 1
25 110-26871 Stainless Seel SKIt SNOB (IEFL) ......cvuevvviieieiecieese et 1 1 1



P.T.O. SHAFT # 8202 & 8202-1 ()

REF.

©CoO~NOOUTDA WNPE

)

\(x
=

I
PART # DESCRIPTION QTY
—
N
o O
© &
8237 Safety shear Yoke (2 DOItS) ..o e 1 1
8238 U joint + 4 retaining rings + 1 grease fitting ........cocooiiiii e 2 2
8061 LS =Vl 11T 1 o PP 8 8
8110 Grease ItHiNG ... aeas 2 2
8239 YOKe FOr INNEI TUDE ..o e 1 1
8075 Stopper fOr INNEr tUDE .. ... e 1 1
8077 1 0 T=T g 8 PPN 1 1
9212 (@0 =T (0 o= PP 1 1
9210-E Stopper for OUter tUDE ... s 1 1
8240 YOKE TOr QUEET TUDE .. .eee e e e 1 1
8363 (0] o T PP 1 1
8250 Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ..............cocoieieiinen.. 1 -
8250-1 Yoke with hole 1 3/8"-21 splines + yoke stopper (#11 included) ............cocoieieannn.. -1
8241 P.T.O. section, SBI 1 3/8"-6, inner part, Without Protector ................cceeieiuiuiiieeeaeiiiiiiiaaaeas 1 1
8242 P.T.O. section, QD 1 3/8"-6, outer part, Without Protector.............ccoeeeiieiiiuiiaaaaeiiiiiiaaaaens 1 -
8242-1 P.T.O. section, QD 1 3/8"-21, outer part, Without ProteCtor ..............ccceeeuuuuiiieeeeiiiiiiiaaaaas -1
8243 AdAPLOr (2 DOIES) e 1 1
8244 Yoke and Shearplate ... 1 1
9205 2 PP 17 17
8071 Grease FIthiNG . ..eee s 1 1
8218 Safety shear bolt grade 8.8 ML10 X 60 MM .....eiiiiii e 1 1
8245 Bearing ring for inner guard tUDE ... e 1 1
8246 Bearing ring for outer guard tUDe ... 1 1
8109 (0] o] o =] PP 6 6
8247 LT L= ] 1T [0 PP 1 1
8248 (@01 =T 8] 1= [ PP 1 1
8249 (@0 ] 0] 0] 1= 1] 111 (o 1 1
8222 Bolt M12 X 70mMM — [OCK NUE ... e 2 2
8308 Saf ety CNAIN .. s 2 2



P.T.O0. SHAFT #9225-EG, 9225-1 & 9569 (s

]

L

e

N

REF. PART # DESCRIPTION o
1 9453 Safety shear yoke M12 (2 bolts) 1 3/4" - 20 SPlNES ...eeeiiiiiiiiiiii e 1

1 9464-2 Safety shear yoke M10 (2 bolts) 1 3/8" - 6 SPlINES ....cuiniiii e -

1 9570 Safety shear yoke M10 (2 bolts) 1 3/4" - 20 SPlNES ....eueeiiiiiiiiiii e -
or[ 7 9453  Safety shear yoke M12 (2 bolts) 1 3/4™ - 20 SPINES ......vvveeeeeeeeeeeeeeeeeeeeeeeeeen -
2 9208 U-joint + 4 retaining rings + 1 grease fitting ..........cooiiiii e 2

3 9454 (S =Vl 11T 0 o PP 8

4 8110 Grease TItHING ...t aeas 2

5 9214 YOKe FOr INNEI TUDE ..o e e 1

6 8075 Stopper fOr INNEr tUDE .. ... e 1

7 9212 1 0 T=T g 8] PPN 1

8 9211 (@01 =T o (0 o= PP 1

9 9210-E Stopper for OUter tUDE ... ... s 1
10 9209 0] (I o] B0 U (=] g 8] = PP 1
11 8363 (070 |- L N PP PP 1
11 8364 (0] o | PP -
12 9455 Yoke with hole 1 3/8"-6 splines + YOKe STOPPEr ... .eiiiieieeiee e 1
12 9463 Yoke with hole 1 3/8"-21 splines -+ YOKe StOPPEr ... .ueiiiiiieiiiaieie e -
12 9224 Yoke with hole 134"-20 splines + YOKE STOPPET ......vuiniecniiieee e -
13 9456 P.T.O. section, SBI 1 3/4"-20, inner part, without protector .............c.c.cociiiiiiiiinian. 1
13 9456-1 P.T.O. section, SBI 1 3/8"-6, inner part, without protector .............c.cociiiiiiiiiiiiinnan. -
14 9457 P.T.O. section, QD 1 3/8"-6, outer part, without protector .............c.cociiiiiiiiiiiiinnan. 1
14 9457-2 P.T.O. section, QD 1 3/8"-21, outer part, without protector .............c.cocociiiiiiiiiiinan. -
15 9458 Adaptor 1%4"-20 splines (2 bolts) (hole 12 MM) ..o 1
15 9458-2 Adaptor 1 3/8"-6 splines (2 bolts) (hole 10 mm) ... -
or []_5 9458 Adaptor 1%4"-20 splines (2 bolts) (hole 12 MM) ..o -
L5 9571 Adaptor 1%4"-20 splines (2 bolts) (hole 10 MM) .....ciuiniiiie e -
16 9204 Yoke and shearplate (hole 12 MIM) ... eenes 1
16 9572 Yoke and shearplate (hole 10 MIM) ... eeenes -
or []_6 9572 Yoke and shearplate (hole 10 MIM) ... eenes -
L6 9204 Yoke and shearplate (hole 12 MM) ... eenes -
17 9205 Bl e e e aaa 17
18 8071 Grease TItHiNG . .uee et eaeas 1
19 9207 Safety shear bolt grade 10.9 M12 X 65 MM ..ot 1
19 8218 Safety shear bolt grade 8.8 ML10 X 60 MM ...t -
or [L9 9207-375 Safety shear bolt grade 8.8 M12 x 65 mm (reduced to 10 mm at the point of rupture) ... -
L9 8218 Safety shear bolt grade 8.8 ML10 X 60 MM .....eiiiiii e -
20 9459 Bearing ring for inner guard tUDE ... e 1
21 9460 Bearing ring for outer guard tUDE ... e 1
22 8109 (0] o] o =] PP 6
23 9221 LT T= ] 1T (o PP 1
24 9220 (@01 (=T 8] 1= [ PP 1
25 9222 (@0 ] 0] 0] 1= 1] 111 (o 1
26 9461 Bolt M12 X 90MM 4 [OCK NULE ...t 2
26 8222 Bolt M12 X 70mMM — [OCK NUE ... e et -
27 8308 Safely CRaIN .. e 2

QTY
-
n o
N ©
N O
o o
1 -
-1
-1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
-opt.
1 -
-1
- opt.
-1
1 -
1 -
1 -
-1
-1
-1
-1
7 17
1 1
1 -
-1
-1
1 1
1 1
6 6
1 1
1 1
1 1
- 2
2
2 2




PT.O0. SHAFT #9475, 9475-1 & 9475-2 w

REF.

©CoO~NOOUTDA WNE

19

1

|

26

i

q@l:ﬂ
| %
L15 1617 1819
PART # DESCRIPTION

2
3
9476 Safety shear yoke (2 bolts) 1 3/4" - 20 SPlNES ......ciiiiiiiiii e 1
9477 U-joint + 4 retaining rings + 1 grease fitting ..........coooiiiiiii s 2
9478 LS =Vl 11T 0 o PP 8
8110 Grease IttiNG . ...o.oee e e aaas 2
9479 YoKe FOr iNNer tUDE ..ot 1
9210 StOPPEr TOr TUDE ... 1
9212 18] 0 T=T (8] PP 1
9211 (@01 =T o (] o= PP 1
9210 StOPPEr TOr TUDE ... 1
9480 YOKE TOr QULET TUDE .. .ceeeee e e e eees 1
8363 (0] | o g PP 1
8364 (0] o g PP -

9481 Yoke with hole 1 3/8"-6 splines + yOKe StOPPEr ......coeiiiiiiiiiiii e
9482 Yoke with hole 1 3/8"-21 splines + yoke StOPPEr .....ccoeiiiiiiiiiii e -
9483 Yoke with hole 134"-20 splines + YOKE StOPPET .......cuvuiiiieiiiieieieeeeeeeeneenes -
9484 P.T.O. section, SBI 1 3/4"-20, inner part, without protector .............c.c.cccooeiinian. 1
9485 P.T.O. section, QD 1 3/8"-6, outer part, without protector .............c.ccceeiiiiiiiinnan. 1
9485-1 P.T.O. section, QD 1 3/8"-21, outer part, without protector .............c.c.cceeeiiiinnn. -
9485-2 P.T.O. section, QD 1 3/4"-20, outer part, without protector .............c.c.ccceeiiiinnn. -
9486 Adaptor 1%4"-20 SpliNeS (2 DOILS) ...vneuieeeiee e 1
9487 Yoke and Shearplate ... 1
9205 Bl e 24
8071 Grease FItliNG ... aeas 1
9207 Safety shear bolt grade 10.9 M12 X 65MM ...t 1
9207-375 Safety shear bolt grade 8.8 M12 x 65 mm (reduced to 10 mm at the point of rupture) . -
9459 Bearing ring for inner guard tube ... o e 1
9460 Bearing ring for outer guard tUbe ... ..o 1
8109 (0] o] o =] PPN 6
9221 LT 1= 8] 1= [ PP 1
9220 (@01 (=T 8] =1 [ PPN 1
9222 Complete SNIEIA ... 1
8222 Bolt M12 X 70mMm —+ 10CK NUL ... 2
8308 SafetY ChaIN .. s 2

QTY
oo
2R
3 3
1 1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 -
1 -
-1
1 1
1 -
-1
1 1
1 1
24 24
1 1
1 1
1 1
1 1
6 6
1 1
1 1
1 1
2 2
2 2



GEAR BOX # 8251 (r2m)

170-05581

Oil volume required: 1.2 liters
Use SAE 80W90 oil or equivalent.

Vent plug
(oil filler plug)

Oil level plug

Drain plug

REF. PART # DESCRIPTION QTY
1 8043 L= T o PR 1
2 30208-A 0] 1T g o TY= T o o PP 2
3 8045 INSide CIrclip SOMIM ... ettt ettt e e e e e e e e ns 2
4 8046 Ol SEaAI 40 X 80 X L2IMIM ettt ettt ettt et et r e e e e e e e e e e e e e eaenas 2
5 8047 AdJUSTING WASKNET ...t 1
6 8048 (=T 2 I PP 1
7 8049 Outside CIrCHP AOMIM ...ttt aaans 1
8 30207-A 0] 1T gl o TY= T o PP 1
9 8051 ST o T =T g ] o PP 1

10 8052 AJUSTING WASKNET ...t 2
11 8053 Ol SEAI 35 X 72 X L2MIM 1ttt ettt e e ettt e e en s 1
12 8054 Side shaft (154" - 19 SPIINES) ..euieiiiiei e e eaas 1
13 8055 LIS o [ o 1 od 1 o 02 o 1o 1
14 6207-2RS Ball DEANNG ... e eeaaas 1
15 8057 Outside CIrCHP SO ...ttt aaans 1
16 8058 AdJUSTING WASKNET ...t 1
17 8252 Impeller shaft (1.575" & 1 3/8" - 6 SPIINES) «.cuiniiiii e 1
18 8060 BN Z- 08 ..t et 1
19 --- USe SIlICONE CAUIKING ... en ettt ettt aae -
20 8062 BOIt IMLO X LM ettt ettt ettt e e et r ettt et n e nenae 4
21 8063 L0 1YY PPN 1
22 8065 Vent plug (Oil Filer PlUG) - .. et eeae 1
23 8064 g[8 To I (011 I V= | PP 1
24 8064 o[ To T (o1 e =Vl o ) PP 1



GEAR BOX #9307 @9

170-05031.tif

Quantité d'huile requise: 1.64 litres
Utilisez de I'huile SAE 80W90.

Oil filler plug

@- Qil level
‘ plug

&- Oil drain plug

REF. PART # DESCRIPTION QTY
1 6314 Ol SEAI 52 X 85 X L0 1. ieiitieiiiieet et ettt 1
2 30209-A BEANNG: CONE & CUP -uentniniii ettt ettt e et ettt et et e e e e e a e e e e e eeanans 2
4 6318 T =T 1 oo PP 1
5 6319 BOIt IMLO X 22 ettt ettt et ettt 16
6 32209-A BEANNG: CONE & CUP «neniiniiie ettt ettt e ettt et e e e e et e e e eeaans 1
7 6321 5] 1T 0 PP 2
8 6322 GAN Z2 .ot enne 1
9 --- Use SIlICONE CAUIKING - nnn ettt ae -

11 6325 Side shaft Z20 (14" - 20 SPIINES) . euurnenieee e e e eaas 1
12 6326 KEY BLA X 9 X 4D ettt et eaas 2
13 9345 Impeller shaft (2" & 134" - 20 SPHNES) ...euirieieee e e 1
14 6328 SPIING WS . e aas 1
15 6329 LOCK NUE M40 X 1.5 HO .ot 1
16 6330 L= T o PR 1
17 6331 Plug 3/8™ gas (Arain PIUQG) . uueneee et ettt aans 1
18 6332 Ol SEAI 45 X 72 X B eieiiet it 1
19 6333 External Circlip 50O UNI7A 35 ... et e e e as 1
20 6334 GAN Z2 .ottt eenns 1
21 6335 5] 1T 0 PP 2
22 30210-A BEANNG: CONE & CUP -nentniniie ettt ettt e e ettt e et e e e e e et e e aaanens 1
24 6338 L0 1YY PPN 1
25 6339 Ol SEAI 5O X 72 X B eeeeieitiii ettt 1
26 6331 Plug 3/8™ gas (0il IEVEI) ... e 2
27 6331 Plug 3/8" gas (Ol FillliNG) <. cueniniie s 1



REDUCTION GEAR BOX # 8348

REF.

©CoO~NOOUTDA WNPE

OIL LEVEL

PART #

9546
6212-RS
9547
9548
9549
6309-RS
9550
9551
8349
9553
300-34490
336-34000
9554
9555
9556
9557
9558
8350
9560
9561
9562
300-30220
9563
9564
9565

Oil volume required: 2.5 liters
Use XLEP-68/320 oil or equivalent.

12
\\\\\\\\ =
[ 14

I I———
1 13

~ I,

1y Uy 18
t 1 17

DESCRIPTION QTY

CasiNg WIth PIUQ ...
(2= VT T 22 PP
STCr L oT0)Y =] o O A ) PPN
SPIOCKET B0-3A26 ...ttt ettt ettt e e n e e eeaeaann
Chain 80-3 X BB 10 euiuiuiii ettt a e e eeaan
Bearing B30 ... et aaaans
INput cover With RO ........ o e eeaes
SPIOCKET BO-BA L .o ettt a e eeaeaann
INput Shaft 13/8"-6 SPIINES ... e
Oil seal (45X65xX8) TC doUDIE lIPS . ..nne e
BOIE 5/16" NC X 4Y/2" 10+ttt ettt ettt e e e e e e
UL oY G [ PP
SQUANE KBY L 2 X 2l o e
SPACEN (2 - 2 3/8 - 0.568) ..
INPUL COVEN W/ NOIE ..ot e e
(O T gL NS T N
SqUArE KeY B/ 8™ X 202t e
Output shaft 13/8"-6 SPIINES ... ..eneeeee et eaaans
Oil seal (60 x80x10) TC doUbIe TIPS . ..nneeiie e
(= 17T To IR1Y Lo T o] ¥ T PN
Slotted Spring PiN B/ L6 X B A ...
BOIE 3/16™ INC X B/ g« eneeneeeeee ettt ettt e e e e e e e e 1
N L VA=T 0L 2 | PPN

Sight glass 3/4" NPT (Ol 1eVel) ... e

(D= VT o] [0 T 2 NN PP

B
FPRRNNRNRPRPNRNFPOORRRRNRRRLRNE




REDUCTION GEAR BOX # 9769 PRH-30M-2

REF.

©CoO~NOOUTDA WNPE

#PART

9770
9771
9772
9773
9774
NTN4T-32212U
9775
Std.
9776
9777
Std.
Std.
9778
9779
9780
9781
9782
9783
9784
9785
Std.
9786

Oil volume required: 1.2 liters
Use XLEP-68/320 oil or equivalent.

DESCRIPTION QTY
HaT CaSING - 1
LT T PPN 2
Splined adaptor 1 B/4™ - 20 ... aans 1
INPUL Shaft With Qear .. .o e 1
Gear .. 1
Tapered roller-bearing 6
Oil seal 60 MM X 100 X L0 . .uiuenineen et e et e e e e e e e e e e n e eaaenas 3
BOIt IMLO X 25 ittt ettt 12
KBY MB X L0 X 40 ettt ettt ettt ettt ettt n e e eeann 2
o PSPPI 2
BOIt IML2 X O ottt e 11
N LT 1 PP 11
0T PP 1
5] 1 PP 12
5] 1 PP 12
HaT CASING - e 1
[ 101 [ 1YY 0% o PP 2
Y0} [T o T o T PP 1
0T PP 6
L0 1YY PPN 1
(C (=TT 11 1o T PPN 1
I o7 T PPN 1



CYLINDER 25TR08

15050

el N
NN
2D

\
N\

20 1/4”

REF. PART #  DESCRIPTION QTY
1 See #RK25TR  O-riNG L 8" X 2 X 2L o ettt 2

2 See #RK25TR Back-up 25" 0.0. X /L6 @ «.eniiiiii e 2

3 See #RK25TR  O-riNg 3/16™ X 2 L8 X 212 e e 1
4 See #RK25TR  O-ring 1/16" X 5/8" X B/A M .. e 1

5 See #RK25TR  O-ring 1/8" X 1 /8" X L B/ . .uieiie e e 1

6 See #RK25TR Back-up 1 3/8™ 0.0. X L/8" B .. 1

7 See #RK25TR  Wiper 1 1/8" i.d. X L 5/8" 0.0, «uuriniiiiii i e 1
8 492401 YOKE (FOr 252" TUDR) ... 1
9 338-46000  NUL Fa" NF ..ottt ettt ettt ettt e e e 1
10 AO24-3L PISTON 202 B i 1
11 492028  Piston rod 1 d/8" ... e 1
12 491668 CyliNder DOAY 255" B ... 1
13 492421 Head (for 252" tUDE) . ... e 1
14  300-36355  Bolt 3/8" NC X 254" = NUE. ..ot eaeaes 1
15 336-36000  NUL B/8" NC ettt ettt et e e et et e e e e eens 8
16 Std. Threaded rod 3/8" NC X L2 g cueuiiiie e 4
17 458599 (o] NG o B I < E o o ) TP 1
NI* 8183 PiN 1™ @ 4 COTLET PIN oottt 2
NI* RK25TR Repair kit for cylinder 2%%" (includes # 1, 2, 3,4, 5,6, & 7) ceeveiiiiiiiiiiiiiannnnn. 1

*NI = NOT ILLUSTRATED
- 47 -




10

CYLINDER 25JT11.5

REF.

QUOUoo~NOOUMWNLE

PRRRRPRRR
OUNWNNIE

17

PART #

PSP-330
OR-222
BU-222

AR-2269FO
OR-018
130-34901
160-12011
Std.
300-38340
9405-06-06
150-13581
110-41671
110-41672
110-41751
339-48220
150-05431
9355-06-06
OR-232

18 W2-1750-500

NI*

8381

*NI= Notillustrated

120-07301

7/

DESCRIPTION @QT
3
=
&

O-ring «heavy duty» 3/16" X 2 1/8" X 2 1/2" ... 1

O-ring 1/8" X L A/2" X L B/AM e 1

Back-up 1/8" X L 1/2" X L /A .o 1

WIPEE /8™ X L L/ 2 X 2 e 1

O-riNG L/16" X B/A" X 718" e e 1

Piston rod €nd L 3/8™-12 ... 1

Aluminium-bronze bushing 1 1/2" d.i. x13/4"d.e. X1 3/4" Q. «cceeeiviiiiaanannn. 1

Grease fitting 1/4"-28 Straight . ......eii e 1

Bolt 7/16™ NC x 2" Ig + nylon [oCKNUT ........oiiii e 1

EIDOW Q0 0. - nenie et 1

PIStON rod 1 172" X L8 A/ 2™ e 1

Head 2 1/2" (Ieft SIAE) ...eneee e 1

Head 2 1/2" (FghT SIAE) ... e e -

Cylinder body2 1/2" dia. X 18 1/2" ... 1

NUE 778 N et ettt e e e eeas 1

PISTON 2 1/ 2" I8 o 1

B DO 4D 0. ottt 1

O-riNG L/8" X 2 B/ X BT e 1

Rod support 1 1/2™ X 1 3/4" X L/ 2" . 1

Repair kit for cylinder (includes #1, 2,3,4,5,17and 18) ........ccoceieiiiiianennn.. 1

RPRRPRRPRRRER, PRRPREPPRRERERER BTN

=



CYLINDER 25JT15.5

120-07281

REF. PART#  DESCRIPTION (DQT\Q(
n  ©®

28

— =

g 2

1 PSP-330  O-ring «heavy duty» 3/16" X 2 1/8" X 2 1/2" ..o 1 1
2 OR-222  O-ring 1/8" X L L/2" X L B/A " o 1 1
3 BU-222  Back-up 1/8" X 1 1/2" X L B/A™ . 1 1
4 AR-2269F0  WiPer d/8" X L A/ 2 X 2 e 1 1
5 OR-018  O-riNG 1/1B" X B/ X 718 .o 1 1
6 130-34901 PiSton rod €nNd L 3/8™-12 ... e 1 1
7 160-12011  Aluminium-bronze bushing1 1/2" d.i.x13/4" d.e. X1 3/4"1Q. «.eeiieiiiiiane... 1 1
8 Std. Grease fitting 1/4"-28 Straight ..o 1 1
9 300-38340 Bolt 7/16" NC x 2" Ig +nylon locknut ...........coioiiii e 1 1
10 9405-06-06  EIDOW OO TEY. .. eueieieieiiie ettt e et 2 2
11 150-13551 PIStON 10d 1 1/2" X 22 A/ 2™ . 1 1
12 110-41671 Head 2 1/2" (IeFESIAE) ..eneeeeeee e e eeaes 1 -
12 110-41672  TEéte 2 1/2" (NNt SIAE) ...ue et -1
13 110-41681  Cylinderbody 2 1/2" dia. X 17 B/A" ... 1 1
14 339-48220 N U 4 A N PP PPN 1 1
15 150-05431 PISTON 2 L/ 2" I8 .+ 1 1
16 W2-1750-500  Rod support 1 1/2" X 1 3/4" X L/2™ ..o 1 1
17 OR-232  O-riNG /8" X 2 B/AM X B e e 1 1
NI* 8381 Repair kit for cylinder (includes #1, 2, 3,4,5,16 and 17) ......cocooiiiieiiiiianennnnn. 1 1

*NI= Notillustrated

- 49 -



HYDRAULIC MOTOR # MLH-250 & MLH-315

CUSHION VALVE
H110

. REF. PART # DESCRIPTION

8368 St OF SBAIS .. e
11 8369 Key Tor "Orbit™ MOTOK ... .. e




TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 O Grade5 <)) () () |Grades RS
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7116 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 1085 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
118 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
114 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__||cradear (O (&) Grade 7T () Grade 8T (i)
“— e
§ 5 g 3 Torque Torque Torque

. < =
» 3 ~ é Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 58 4.9 79 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 37.9 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 15 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
M16 UNF 15 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 15 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 1789 203.3 206 242 | 279.1 3279 246 289 | 333.3 391.6

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.

-51 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

Thiswarranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOV OST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-52 -












Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

CPronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, Haut du Lac Sud (route 159),

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
www.pronovost.qc.ca



	#33353 to #35292
	Return to general index 
	Return to PXPL index

	PXPL-86, PXPL-86-92

	PXPL-92, PXPL-92-98

	CST-7486

	PSIG-7486

	OPTIONS

	X-PRO BLADE OPTIONS

	8202, 8202-1 (T60)

	9225-EG, 9225-1, 9569 (T80)

	9475, 9475-1, 9475-2 (T90)

	8251 (T27D)

	9307 (T279)

	8348

	9769 (
PRH-30M-2)
	25TR08

	25JT11.5

	25JT15.5

	MLH-250, MLH-315, H110

	Manual previous year

	Manual following year


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts false
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 100
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 100
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /FRA <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [200 200]
  /PageSize [612.000 792.000]
>> setpagedevice


